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///ATOM PROFESSIONAL EDGER PARTS LIST

MODEL 560 PRO HONDA GX 35 + MODEL 580 PRO MITSUBISHI TLE33FA

KEY#|PART NO.| DESCRIPTION KEY#] PART NO. [DESCRPTION ¢ SERVICE ASSEMBLIES

1| 20650 | SCREW M5 X 36 44 [62933RN [WHEEL ARM EDGER WE RECOMMEND FACTORY PRODUCED ASSEMBLIES

2 | 40651 |SCREW M& X 16 45 | 62934 [TURE WHEEL 94AMM FOR REPLACEMENTS, AS THEY ARE MORE

3 | 40652 | NUT NYLOC 5Mi 46 [62938WN | DUST CAP EDGER ECONOMICAL BY SUBSTANTIALLY REDUCING

4 | 42717 [WHEELSEAL27.2X12.6 47 [62942RP TAV MOUNT PLATE PRO LABOUR COSTS AND TIME TO REPARR.

5 | 43105 | BLADE (SET OF 2] 10.7"1271 mm| 48 | 62944 [NUTM8 X 1.25 KEY#] PART NO. | DESCRETION

5 | 43712 [BLADE DRUM 49 | 62968 |CABIE CONNECTOR %201] 634334 |ASSY HANDLE RH RUBSER WITH

7 | 43714 |BLADE SHAFT CRIVE 57 | 62983 |HARDENED WASHER 54 % 12.2 % 2 #15,16,21,53,54,57, 58,77

8 | 43116 |\WASHER LARGE 12 X 45 53 | 63002 |[THROTILE CABLE 910+58 2202|6381 TARN [ASSY PRO FEIGHT ADJ. ARM RED WITH

9 | 43127 |CROWN GEAR PRO 54 | 6301785 |RH HANDLE WITH RUEBER #19 21,28, 43, 44,73

10 | 43128 [WARNING LABEL BIADE COVER 55 | 6301988 |[H HANDLE WITH RUBBER x203|63870A [ASSY PRO TYRED WHEEL WITH #4,

11 | 43155 |MAINBODY SHIEID 56 [63020WE|CROSS BRACE 30(x2), 45,76

12 | 43163 |NUT FLANGED 3/8" FRO 57 [£30218P [RH HANDLE THROTTLE COVER 204 634368RN [ASSY PRG WHEEL ARM COMPLETE WITH

13 | 43172 {NUTNYLOC 3/8" UNC 58 | 63883A |[THROTILE TRIGGER+INTERLOCK SET #4202, 2203, 3, 171x3), 20, 29, 34,

T4 | 431756 |PINION GEAR 25 5MM 60 |63900MA[MANUAL PRO 2 & 4 STROKE 41,42,73

15 1 43198 |TRIGGER COMP SPRING 61 [&3008RP |[PRO tH AV MOUNT 2205| 63607A |ASSY PRO SHAFT WITH #8. 12, 14,

16 | 43199 | SPRING SMALL 62 [63029RP [PRO RH AV MOUNT 31,35, 81(x4}, 83

17 | 43218 |3/8" FLAT WASHER &3 [63030RF [FRO AV [ HANDLE SUPPORT 2206 B3T3IARN ASSYPROEDGERBODY\MTH#W[x:-Zs],Q,S{xQ],

18 | 43227 |GREASE 64 [63031RP [PRO AV RH HANDLE SUPPORT 79,220x3),36,38, 47 78(x2), 82, 85,4203

19 143452 |HT.ADLARM COMP SPRING 65 | %3033 |NUT RECESSED M12 X 1.75 RH 2207 [ 480024 [ASSY ENGINE HONDA G5 WiTH #1,25cd:,

20 | 43719 | DEBRIS DEFLECTOR SPRING 66 | 63049 |HEXBOT 6.5 X 174 3SW 324, 48,49,71 74790¢2),84,86

21 | 43790 | SCREW Ni5.5 X 22mm 67 6318485 [PRO DEBRIS DEFLECTOR with rubber 2208438694 |ASSY ENGINE MITSUBISHI TE33FA.

22 | 43860 |BEARING 32X 10 X 12 +4MM 68 |63187BN |CAPTIVE PLATE 1/4" HEX PIECE UAU WITH #2(x4], 32C, 75, 87

23 4365185 | AV RUBBER ROUND 69 | 63488A [HANDLE KNOR [with44006 nuf (G3B84ARN JASSY PRO BODY EDGER COMPLETE

24 [A395585 | AV RUBBER BODY 70 {63217BN |CLIP FOR HANDLE CABE & WIRE \5’\(’)”;2#;!%0;@*;};6: 10:32%37, 40,

25 [3965RN]HONDA AR DEFIECTOR GX 35 71 | 63219 [LABEL HOT MCTOR, :72,73,78,79 slage

27 | 44040 |HANDIE TUBE CLEAN AR FITER AND CIL FOR ENGINE PARTS LISTS AND EXPLODED VIEWS

28 | 44302 |HEIGHT ADJ ARM PIN 72 1 63327 'WASHER 26 X 6.6 X 1.6 REFER TO WWW.ATOMINDUSTRIES.COMAU

20 | 44304 |WHEEL AXIE BOIT 3/8" X 5.57 73 | 63348 1ORING

30 | 44305 |WHEEL BEARING 28 X 8 X12.8MM, 74 | 63355 |TERMINAL GROUND HONDA A'I;(:Ng g"ﬁ?ﬂfzﬂgf g\usArnAll.lA

31 | 44312 |PRO CLUTCH DRUM 75 [43361RN [MOUNT ENGINE PRO red . Liyfie yehney Ausirelic

32A] 48002 |ENGINE FONDA GX 33 76 6336385 [ WHEEL WITH TYRE Tek 4611012 9810 0194 Fox: 4611012 9810 6091

328 | 63869 |ENGINE MITSUBISFI TIE33FAUAU 77 | €3400 |ROCKER SWITCH WITH WIRE www.atomindustries.com.au

33 | 48100 | OILHONDA 100 ML 78 | 63407 |IABEL ATOM LAWN EDGER ATOM INDUSTRIES {NZ) Limited

34 | 62843 |HEXBOD 3.5 X 1/4 BSW 79 | 63457 |WASHER 1/4' X1/2" X 1.6 FREECALLOB0D 174753 Fax: 0800 603 403

35 | 62912 |FLANGE DRUM HUB 80 | 63466 |IABEL FANDLE ol soesBaominclsties. con.u

36 | 62917 |EDGER GEAR SEAL 81 | 63474 |BEARING 32X 10X 12

37 [ 62819 |NUT NYLOC 172" UNC 82 | 43791 |SPACER -

38_|83B7RN| [H+RH FRO EDGER BODY SET 83 | 63792 |SHAFT MAN RO gvg:’lf:z:‘:; Atom Pr °fe:§2?gg£ii?e’ s

40 [63808WE| SET BLADES COVER 84 | 43181 [SCREW M5 X 12 purchase. Warranty exclusions: Net using genuine Atom

47 [62930RN | DEBRIS DEFLECTOR LUMITER BODY 85 | 43406 |LABEL PROFESSIONAL T B o i, o 701 fflowing oparstor

42 [62931RN | DEBRIS DEFLECTOR UMITER CAP 86 | 63951 |[LABELS&D instructions, narmal wear and tear, abuze and rough%qndﬁng.

43 [52932RN] HEIGHT ADJ HANDLE §7 | 63552 |LABEL580 e o oy, 1 year for perts and & menthe fr
Home Owner Warranty: 2 years for parts and 1 year for
fabeur rom date of purchase.

TO REPAIR THROTTLE TRIGGER ASSEMBLY

1. Remove 2 screws and remove cover and cll parts.
Re-aissemble as follows.

2. Fit throttle interdock compression spring (Fig. 29).

3. Fit trigger compression spring then trig_gers. g;ont of
ig. 30).

Trigger spring fits over retainer post |

FIG 29

FIG 30

4. Fit throttle cable to posifion shown for model 560
(Fig. 31) and 580 {Fig.32)

FIG 31 — Model 560 FIG 32 - Model 580

6. Hold trigger in place with finger until throttle cover is
fitted {Fig. 34). Ensure throtile cover rear tabs (arrowed
Fig. 35) engages underside of handle wall. It is then
ready for screwing tight (with 2 screws).




//ATOM PROFESSIONAL EDGER MODELS No. 560 AND 580

Fitment of handle tubes #27
and anti-vibration system,

Y1208~ INO06ES

% = Factory made assemblies.
See parts list.
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